


(1) Drawings 























(2)  Capacity Calculation 

Pejagalan Wastewater Treatment Plant Design Concept

1. Basic Design Condition

(1) Inflow Waste water Quantity

Inflow rate based on Revised Master Plan are as follows.

Average Daily Flow rate 198,000 m3/d
Maximum Daily Flow rate 264,000 m3/d
Maximum Hourly Flow rate 396,000 m3/d

Inflow rate for our design will be determined the same value as Revised Master Plan.

According to Pipe construction plan, phased inflow rate are determined as follows

Final Phase Phase 1
Average Daily Flow rate 200,000 100,000
Maximum Daily Flow rate 264,000 132,000
Maximum Hourly Flow rate 400,000 200,000

(2) Inflow Waste water Quality

The inflow wastewater qualities are determined by actual data in JAKARTA.

BOD 120 mg/L
TSS 120 mg/L

(3) Effluent Quality

Effluent qualities are in accordance with Effluent Quality Standards established in 
INDONESIA.
Source: Quality standard of liquid waste (DKI Jakarta Governor decree No.122, 2005)

BOD <50 mg/L
TSS <50 mg/L
Ammonia <10 mg/L

Target treated water qualities are set as follows 

BOD <10 mg/L
TSS <10 mg/L
Ammonia <5 mg/L

* Denitrification process is carried out in the future, does not perform immediate.

In the future T-N <15 mg/L



(4) Wastewater Treatment Process

As No 1 priority of the site constraints, we choose the Treatment Process.
As a result, to adopt the following treatment process.

MBR (Membrane Bioreactor) Process

(5) Sludge Treatment Process 

Since adopting the MBR process, the thickening process is omitted.
Therefore only the Dewatering process is established.

Excess sludge ----- Dewatering ----- to Dump site

(6) Inflow Conduit

Dimension diameter 2200 mm

Bottom Elevation about PP - 29.20 M (GL - 33.70m)

(7) Discharge facility

Discharge stream to BANJIL KANAL

Conduit Dimension 2,000mmH x 1,500mmW

Highest water level at Discharge point PP + 4.30 M

(8) Site Ground Elevation

Ground Elevation PP + 4.50 M



2. Process Flow Diagram

over than 200,000m3/d
Discharge

Discharge Recycling

3. Design criteria for each facilities

(1) Coarse Screen
opening 100 mm
operation Manual

(2) Fine Screen
opening 20 mm
operation Mechanical

(3) Grit Chamber
type Aerated Grit Chamber
Detention Time 3 minute (for maximum Hourly)
Grit collector Screw type
Grit lifter Sand pump

Sludge Storage tank

Dehydrator

Sludge storage Hopper

to Dump site

Treated water Tank Excess Sludge

Grit chamber

Equalization Tank Disinfection

Feed pump

Wastewater Inflow

Coarse Screen

Fine Screen

Lift Pump

Drum Screen

Pre-Aeration / MBR



(4) Lift Pump
type Volute type mixed flow pump
capacity No.1 Diamater 700 mm 70m3/min
Pump head about 35 m (assumed value)

(5) Drum Screen
opening 1 mm

(6)
Retention Time 4 hr
Having a function of spillway and disinfection

(7) Membrane Bioreactor Tank
a)  In the immediate

Membrane placement inside the activated sludge reactor
MLSS in reactor tank 9,000 mg/L
Design Flux 0.5~0.6 m3/m2/d
Excess Sludge production rate 70 %
BOD removal rate 0.12 kg-BOD/kg-SS/d
BOD removal rate per unit volume 1.44 kg-BOD/m3/d
Nitrification rate 0.025 kg-N/kg-SS/d
Nitrification rate per unit volume 0.3 kg-N/m3/d

(8) Oxygen requirement
a) for BOD removal

Required unit oxygen for BOD removal 0.5 kg-O2/kg-BOD

b) for Nitrification
Required unit oxygen for nitrification 64/14 kg-O2/kg-N

c) for endogenous respiration
Required unit oxygen for endogenous respiration 0.12 kg-O2/kg-VSS
MLVSS/MLSS 0.7~0.75

(9) Treated water Tank
a) for Back wash

about 400 m3

b) for recycling (in the future)
20,000m3/d*8hr 6,700 m3

(10) Dewatering Facility
Dehydrator Type Pressing Rotary Outer Cylinder-Type Screw Press
Influent Sludge Concentration 0.9 %
Dewatered Sludge Concentration 83 %
Operation time 24 hr
capability of Screw Press

Equalization Tank



(11) Available Land for STP
Available land is shown in Figure -1.



Sl
ud

ge
 M

as
s 

B
al

an
ce

 C
al

cu
la

tio
n 

Sh
ee

t

<F
in

al
 P

ha
se

>
<P

ha
se

 1
>

Q
in

20
0,

00
0m

3/
d

Q
in

10
0,

00
0m

3/
d

D
si

24
.0

00
t/d

D
si

12
.0

00
t/d

C
on

c.
12

0m
g/

L
C

on
c.

12
0m

g/
L

R
et

ur
n 

W
as

te
wa

te
r

R
et

ur
n 

W
as

te
wa

te
r

Q
r

2,
58

1m
3/

d
Q

r
1,

29
1m

3/
d

D
sr

1.
22

7t
/d

D
sr

0.
60

9t
/d

C
on

c.
47

5m
g/

L
C

on
c.

47
2m

g/
L

Q
in

20
2,

58
1m

3/
d

Q
in

10
1,

29
1m

3/
d

D
si

25
.2

27
t/d

D
si

12
.6

09
t/d

C
on

c.
12

5m
g/

L
C

on
c.

12
4m

g/
L

Q
ou

t
20

2,
58

1m
3/

d
Q

ou
t

10
1,

29
1m

3/
d

D
si

25
.2

27
t/d

D
si

12
.6

09
t/d

C
on

c.
12

5m
g/

L
C

on
c.

12
4m

g/
L

Q
ou

t
19

9,
86

3m
3/

d
Q

ou
t

99
,9

32
m

3/
d

D
s

25
.2

27
t/d

D
s

12
.6

09
t/d

D
ew

at
er

in
g

D
ew

at
er

in
g

Q
2,

71
9m

3/
d

Q
di

n
2,

71
9m

3/
d

R
d

95
.0

%
Q

1,
35

9m
3/

d
Q

di
n

1,
35

9m
3/

d
R

d
95

.0
%

D
sf

24
.4

70
t/d

D
sd

i
24

.4
70

t/d
Q

rd
2,

58
2m

3/
d

D
sf

12
.2

31
t/d

D
sd

i
12

.2
31

t/d
Q

rd
1,

29
1m

3/
d

R
.E

.
97

.0
%

C
on

c.
0.

9%
D

sr
d

1.
22

5t
/d

R
.E

.
97

.0
%

C
on

c.
0.

9%
D

sr
d

0.
61

1t
/d

C
on

c.
0.

9%
Q

do
ut

13
7m

3/
d

C
on

c.
0.

9%
Q

do
ut

68
m

3/
d

D
sd

o
23

.2
47

t/d
D

sd
o

11
.6

19
t/d

C
on

c.
17

.0
%

C
on

c.
17

.0
%

Q
ef

19
9,

86
3m

3/
d

Q
ef

99
,9

32
m

3/
d

D
se

0.
75

7t
/d

D
se

0.
37

8t
/d

C
on

c.
4m

g/
L

C
on

c.
4m

g/
L

In
flu

en
t

Pu
m

p 
w

el
l

Eq
ua

liz
at

io
n

ta
nk

In
flu

en
t

Pu
m

p 
we

ll

Eq
ua

liz
at

io
n

ta
nk

M
B

R
 T

an
k

D
ew

at
er

in
g 

ef
flu

en
t

D
is

ch
ar

ge

M
B

R
 T

an
k

D
is

ch
ar

ge

E
xc

es
s 

sl
ud

ge
D

ew
at

er
in

g 
ef

flu
en

t
E

xc
es

s 
sl

ud
ge



1.
 In

le
t P

ip
e

1.
1 

Pi
pe

 C
on

di
tio

n
D

es
ig

n 
Fl

ow
 ra

te
 

A
ve

gr
ag

e 
D

ai
ly

 F
lo

w
 ra

te
=

m
3 /d

 =
m

3 /s
=

m
3 /d

 =
m

3 /s
M

ax
im

um
 D

ai
ly

 F
lo

w
 ra

te
=

m
3 /d

 =
m

3 /s
=

m
3 /d

 =
m

3 /s
M

ax
im

um
 h

ou
rly

 F
lo

w
 ra

te
=

m
3 /d

 =
m

3 /s
=

m
3 /d

 =
m

3 /s
Pi

pe
 D

ia
m

et
e r

=
m

m
=

m
m

Pi
pe

 G
ra

di
en

t
=

pe
rm

ill
ag

e
=

pe
rm

ill
ag

e
In

ve
rt 

Le
ve

l
=

M
=

M
M

an
ni

ng
's 

"n
" 

va
lu

e
=

=
Fu

ll 
Fl

ow
 ra

te
=

m
3 /s

=
m

3 /s
Fu

ll 
Fl

ow
 V

el
oc

ity
=

m
/s

=
m

/s
W

at
er

 D
ep

th
A

ve
gr

ag
e 

D
ai

ly
 F

lo
w

 ra
te

=
m

=
m

M
ax

im
um

 D
ai

ly
 F

lo
w

 ra
te

=
m

=
m

M
ax

im
um

 h
ou

rly
 F

lo
w

 ra
te

=
m

=
m

W
at

er
 L

ev
el

 (a
bo

ve
 s

ea
 le

ve
l)

A
ve

gr
ag

e 
D

ai
ly

 F
lo

w
 ra

te
=

+
=

M
=

+
=

M
M

ax
im

um
 D

ai
ly

 F
lo

w
 ra

te
=

+
=

M
=

+
=

M
M

ax
im

um
 h

ou
rly

 F
lo

w
 ra

te
=

+
=

M
=

+
=

M

1.
2 

In
le

t C
ha

m
be

r
In

ve
rt 

El
ev

at
io

n
=

M
 (a

bo
ve

 s
ea

 le
ve

l)
=

M
 (a

bo
ve

 s
ea

 le
ve

l)
W

at
er

 d
ep

th
 a

t u
ps

tre
am

 o
f i

nl
et

 G
at

e
A

ve
gr

ag
e 

D
ai

ly
 F

lo
w

 ra
te

=
m

=
m

M
ax

im
um

 h
ou

rly
 F

lo
w

 ra
te

=
m

=
m

2.
 In

le
t G

at
e

In
ve

rt 
El

ev
at

io
n

=
M

 (a
bo

ve
 s

ea
 le

ve
l)

=
M

 (a
bo

ve
 s

ea
 le

ve
l)

Ga
te

 W
id

th
=

m
=

m
Ga

te
 H

ei
gh

t
=

m
=

m
N

um
be

r o
f G

at
e

=
N

os
.

=
N

os
.

Pa
ss

in
g 

Ve
lo

ci
ty

A
ve

gr
ag

e 
D

ai
ly

 F
lo

w
 ra

te
=

/(
x

x
4

)
=

m
/s

=
/(

x
x

2
)

=
m

/s
M

ax
im

um
 h

ou
rly

 F
lo

w
 ra

te
=

/(
x

x
4

)
=

m
/s

=
/(

x
x

2
)

=
m

/s
0.

52
4

0.
88

5
1.

15
7

2.
31

5
0.

80
0.

80
1.

38
1

1.
63

4

2

-3
0.

00
0

1.
38

1
1.

63
4

-3
0.

00
0

-2
8.

61
9

-2
8.

36
6

-2
8.

53
0

-2
9.

19
9

0.
66

9
-2

9.
19

9
0.

83
3

0.
80

0
2.

00
0

0.
83

3

-2
9.

19
9

0.
58

0

7.
60

2
2.

00
0

0.
58

0
0.

66
9

2,
20

0
1.

1
-2

9.
19

9
0.

01
3

4.
63

1.
52

8
2.

31
5

13
2,

00
0

20
0,

00
0

Ph
as

e 
1 

Ca
lc

ul
at

io
n

10
0,

00
0

1.
15

7
2.

31
5

0.
42

4
0.

66
6

1.
70

7
2.

17
2

0.
90

6

-2
9.

19
9

0.
90

6
-2

8.
29

3
-2

9.
19

9
1.